

Abatacept 250mg	SER
Adalimumabe 40mg	SER
Alfadornase 2,5mg	AMP
Alfaepoetina 10.000UI	FA
Alfaepoetina 1000UI	FA
Alfaepoetina 2.000UI	FA
Alfaepoetina 4.000UI	FA
Alfainterferona 2b 10.000.000UI	FA
Alfainterferona 2b 3.000.000UI	FA
Alfainterferona 2b 5.000.000UI	FA
Alfapeginterferona 2a 180mcg	SER
Alfapeginterferona 2b 100mcg	FA
Alfapeginterferona 2b 120mcg	FA
Alfapeginterferona 2b 80mcg	FA
Alfataliglicerase 200U	FA
Alfavelaglicerase 200U	FA
Alfavelaglicerase 400U	FA
Betainterferona 1a 12.000.000 (44mcg)	SER
Betainterferona 1a 6.000.000 (22mcg)	SER
Betainterferona 1a 6.000.000 (30mcg)	SER
Betainterferona 1b 9.600.000 (300mcg)	FA
Calcitonina 200UI (spray nasal)	FR
Certolizumabe 200mg/ml	SER
Ciclofosfamida 50mg	DRG
Ciclosporina 25mg	CAP
Ciclosporina 50mg	CAP
Etanercepte 25mg	FA
Etanercepte 50mg	SER
Filgrastim 300mcg	FA
Fludrocortisona 0,1mg	CPR
Glatirâmer 20mg	SER
Golimumabe 50mg	SER
Gosserrelina 10,8mg	SER
Gosserrelina 3,6 mg	SER
Imiglucerase 200U	FA
Imiglucerase 400U	FA
Imunoglobulina 2,5g	FR
Imunoglobulina 6,0g	FR
Imunoglobulina anti-hepatite b 100UI	FR
Imunoglobulina anti-hepatite b 600UI	FR
Imunoglobulina Humana 5,0g	FR
Infliximabe 10mg/ml	FR
Insulina detemir 100UI/mL - 3ml	REFIL
Insulina glargina 100UI/ml - 10ml	FA
Insulina glargina 100UI/ml - 3ml	REFIL
Lanreotida 120mg	SER
Lanreotida 60mg	SER
Lanreotida 90mg	SER
Latanoprost 50mcg/ml (solução oftálmica)	FR
Miglustate 100mg	CAP

Natalizumabe 300mg	FA
Octreotida 0,1mg/ml injetável	AMP
Octreotida lar 20mg/ml	FA
Octreotida lar 30mg/ml	FA
Omalizumabe 150 mg	FA
Rituximabe 500mg	FA
Somatropina 12UI	FA
Somatropina 4UI	FA
Tocilizumabe 20mg/ml	FA
Toxina botulínica tipo A 100U	FA
Toxina Botulínica tipo A 500 UI	FA